HES

GT TURBINE SERIES
IN—IY X

AZ(F. GT TURBINE SERIES M /83— Rk, HiR—r A=Y B LY
YR—kA—YDFEF L OERELTLET,
EFHTRTIC. By AR OBFE-BEZTHEZEL TS,
BEATEoT- & IE. BRIREGRBAE L —#HITKUICREL T,

% AR2—EY

& | HREER&HM

O — F No. 14001-AKO65  GT5565_BB T25 A/R 0.75
14001-AK068  GT4950_BB T25 A/R 0.75
14001-AKO71  GT4950_BB RS T25 A/R 0.75
14001-AKO72  GT6290_BB 4R T4 A/R 0. 61
14001-AKO73  GT6290_BB 4R T4 A/R 0. 81

HmitAERE | E04211-K00080-00
BEF—EY #43( : GT6290_BB, GT5565_BB, GT4950_BB

RETDECER
ETNo. B EBEERNER
3-3.01 2023/09/22 IR

2023 & 9 A 22 AT BREMES.BH) WIvF-7—IX



@GT6290_BB(14001-AK072,14001-AK073)

(
X

IN—Y) X

#EAEFRILY N-m (kgf-m) #AHFRILY N-m (kgf-m)
T=14.2~15.2(1.5~1.6) T=7.8~8.8(0.8~0.9)

4

A BE |BE

SUPERCORE 1 GT6290 BB 4R HSG

TURBO HOUSING 1 A/R0.61 £ L<I A/R0.81

V band 1 ZIIEN : 446397-0382 A—R/\ DU B AF T
1
1

Gasket A—iRA Ly
V band ZIEN: ¢99.1 A—RT7 oLV
FANADLIRTAITAUT  FAIWTIRLYRRL T FBLTULER Ao
HR—b/ =YX P2 2T SV 2E BIRIEAZIL,
OKEERNA—YVIEFELTOWEE A,
HYR—b/R—Y) R P3ETSHUVZE BRI EBAIZEL,

SIS IEICIEIG

o )

GT TURBINE SERIES
E04211-K00080-00




WGT6290_ BB A HR—k/3—Y (Fl5E)

(1) AAINA LY==y, TAILT IR yRN—Y

/—t 14008-AK023 }—\

#EAHFRILY N-m (kgf-m)
T=19.6~29.4(2.0~3.0)

e

K

l J 14008-AK032

o (17.4x12.2xt1.0)

(18x11xt1.0)

/—[ 14008-AK024, 14008-AK025 }—\

P
;i x

[ 14009-AK012 J

#E4HTRILY N-m (kgf-m)
T=14.4~21.6(1.5~2.2)

N AN /
3—K No. EEREE e

NoDa—(P12-AN4) . ATy v (174X 12.2x11.0) .
14008-AK023 | Qil Inlet Parts Kit ATy (18x11xt1.0),

N Pa3—R)LE(7/16-24 UNS F1)T4R $1.0)
14008-AK032 | R v+ (174%x122%xt1.0) 24, (18x11xt1.0) 2#K

14008—-AK024 | Oil Outlet Parts Kit

(IR YRINATHZ: P19, L=8Tmm) .
NATNATEARILE (M8 X P1.25, L=20)

218 , ARHTYk

14008-AK025 | Oil Outlet Parts Kit

(IR YRISLT 5 Z: P16, L=65mm) .
NATYTERILE (M8 X P1.25, L=20)

218 , ARk

14009-AK012 | Gasket Oil Outlet (R{FFIREYF 38mm M8 X)) 2

[ 14008-AK022, 14008-AK028 W

apm

a3—F No. [EERE =
14008-AK022 | Flange Oil Outlet GESINATHE- P19, #ME: RF—)L, BT F5%E YF 38mm)
14008-AK028 | Flange Oil Outlet GESNATHE: P16, #ME: XRF—)L, BftFIF7°E vF 38mm)

GT TURBINE SERIES
E04211-K00080-00



WGT6290_ BB A HR—k/3—Y (Fl5E)

(2) KEEE/N—Y

/—| 14999-AK053 ]—\

#4TFRILY N-m (kgf-m)
T=26~40(2.7~4.1)

%

/—[ 14999-AK081, 14999-AK082 h

#4TFRILY N-m (kgf-m)
T=26~40(2.7~4.1)

O

”
w0

N

a—K No. BEhd

e

GTA—EVKAEBRERtEYL

14999-AK053
DAAT

—y 7L (M14xXP15-¢10) 2 1A.
A7y 2 ¥

HR—X (@10, L=1000)

GT 2—EVKABREREYr

14999-AKO081
ERA4T

NoTa—(pl1a-¢8) 2@, ATy v 4.
R—RN\UKR 2@, "R—X (¢8. L=1000) .
No2oa—mRIILE(M14xP1.5) 2@

GT A—EVKAEBEEREYr

14999-AK082
FRAT

NoTa—(pl1a-¢10) 2@, ATy v 4 8.
R—R/INUK 2 @, R—X (P10, L=1000).
NoTa3—HRILE(M14xP15) 2@

GT TURBINE SERIES
E04211-K00080-00



BMGT6290 BB A H7R—
(3) Z—RA2Lybkii—Y

[ 1409-RA011

‘ 1499-RA093

14999-AK092

ksS—Y (BIFE)

aJ—F No. Emd wE
1409-RA011 To4 A42—HR752Y G/K
1499-RA093 2500 A—EU< =l TO4. 2 port

14999-AK092 Stud & Nut Set M10 L=37

ZRYRAILE(M10 X P1.25, 12-8-17) 4 K.
Ay vk (M10xP1.25) 4 &

(4) B—ARTIrLybIR—Y

[ 1499-RA068 'f

‘ 14999-AK047 ]/'

31—k No. EIEA eSS
1499-RA068 | G Ay )% ¢99.1
14999-AK047 | TURBO OUTLET FLANGE GBI/ N TH 2 9747, $4E:SCS13)
(5) ATy ——y
t 18005-AK013 18005-AK011 18005-AK011 ]

(])

t 14999-AK057 ]

0@0l

( 90400-104100 &% 4L & 1803-SA30 ]

a—F No. Emd =

14999-AK057 | 1Jarik—RA $100 L=50 2Ty —aU Ly Ml
90400-104100 | 1)arR—R @70 L=55 aVTLyH—F IRy
1803-SA030 | JariRk—R ¢70 L=70 2V Ty —7 IRyl
18005-AK013 | FR—R/\UK #64 »100 A 2@
18005-AKO011 | FR—R/\UK #48 ¢70 A 2 {&

- 4 -
GT TURBINE SERIES
E04211-K00080-00




@GT5565_BB(14001-AK065)
@GT4950 BB (14001-AK068. 14001-AK071)

e [ IN—Y) Xk } \

#HFRILY N-m (kgf-m)

T=14.2~15.2(1.5~1.6)

No. | @% HE |®E

@ | SUPERCORE 1 GT5565_BB, GT4950_ BB

@ | TURBO HOUSING 1 T25 A/R0.75

® | Vband 1 ZIEN : 446397-0382 A—R/\ DU BT+
@ Gasket 1 A—iRALyhA

® Gasket 1 A—RT7 O YRA

FANALIRTAITAVT AAIWNT IR YRLTIEFRBLTOERE A
HR—b/ =YX P6 ZTSHUV1E BRI EBAZIL,

KEERN—YVIEFRLTLWER A,
YR—F—YYRXLPTZTSRU2E, BlERIBALLZIL,

\_ /

GT TURBINE SERIES
E04211-K00080-00




BMGT5565_BB, GT4950_ BB i HR—k/\—Y (5I5E)

(1) AAINA LY==y, TAILT IR yRN—Y

#EAHFRILY N-m (kgf-m)
T=19.6~29.4(2.0~3.0)

/—[ 14008-AK023 }—\ /—[ 14008-AK024, 14008-AK025 }—\

e

K

ﬁ 14008-AK032

-

(17.4x12.2xt1.0)

(18x11xt1.0)

[ 14009-AK012 J

P
;o

#E4HTRILY N-m (kgf-m)
T=14.4~21.6(1.5~2.2)

NG J

a—FK No.

7 i %

e

14008-AK023

Oil Inlet Parts Kit

NoD3—(P12-AN4) . EATv v (174%x122%11.0),
AT v (18x11xt1.0).
N3 —R)L(7/16-24 UNS #1) T4 R ¢1.0)

14008-AK032

RIv v

(17.4x122xt1.0) 28, (18x11xt1.0) 2%

14008—-AK024

Oil Outlet Parts Kit

(IR YA T o Z: P19, L=8Tmm) .
ANANMTERILM(MEXP1.25, L=20) 218 , HRZvk

14008-AK025

Oil Outlet Parts Kit

(IR YR ISL T 5 Z: P16, L=65mm) .
NAETFYTERILA(MBXP1.25, L=20) 2{@ , HR&5vk

14009-AK012

Gasket Oil Outlet

(BfFIFIRE YF 38mm M8 xfiis) 2 #&

[ 14008-AK022, 14008-AK028 J

ap

32—k No.

[SLLE

e

14008-AK022

Flange Oil Outlet

GBS/ SN TR D19, #E: RF—IL, BRfTIFIE vF 38mm)

14008-AK028

Flange Oil Outlet

GBI/ SN TR P16, #ME: RF—IL. BRfTIFINE vF 38mm)

GT TURBINE SERIES
E04211-K00080-00



BMGT5565_BB, GT4950_ BB i HR—k/\—Y (5I5E)

(2) KEEE/N\—Y

/—[ 14999-AK053 ]ﬁ /—( 14999-AK081, 14999-

AKO082 }—\

#EAHFRILY N-m (kgf-m)
T=26~40(2.7~4.1)

#EAHFRILY N-m (kgf-m)
T=26~40(2.7~4.1)

ko>

. o 0
\_ )\ . J
aJ—F No. [EEREA =
. —w7I)L(M14XP15-¢10) 2 {AE.

GT 4—EVKAEBRERtEYr N ¢
14999-AK053 R—RINUKR 2@,

D 547 .

A7y 28, HR—R (P10, L=1000)

14999-AK081

GT4—EVKABREREYr
EAA4T

Nooa—mRIILE(M14xP15) 2@

NoDa—(p14-¢8) 2fE. THWITviv 4.
R—RNUKR 28, R—X (¢#8. L=1000) .

14999-AK082

GTA—EVKAEBRERtEYL
FRAT

R—RN\UR 2@, F—RX (10, L=1
No2oa—mR)IILE(M14xP1.5) 2@

NoTa—(p14-¢10) 2@, FATvI ¥ 4 M.

000) .

GT TURBINE SERIES
E04211-K00080-00



BMGT5565_BB, GT4950_ BB i HR—k/\—Y (5l5E)

(3) A—RA2LybsSs—Y
[ 14999-AK093 J

\

1499-RA049 J

()

AN

( 1409-RA032 ’

a—K No. GEERES &%
1409-RA032 G/K T-25 3—RhI52¥
1499-RA049 7500 A—EY ALk | T25 7500

AZYRRILE (M8 X P1.25, 13-7-13) 4 &,

av4o+vk(M8xP1.25) 4 &

14999-AK093 Stud & Nut Set M8 L=33

(4) B—RT Lk S—Y

| 14999-AK094

1409-RA035 }

a3—F No. SR wE
1409-RA035 G/K 7 k(7 GT30 (¢70)
1499-RA097 IS5 JAvkAT GT28-30

Z2YRAR L (M8 X P1.25, 13-7-19) 4 K.

14999-AK094 Stud & Nut Set M8 L=39
Ovs+yk (M8 xP1.25) 4 1@

GT TURBINE SERIES
E04211-K00080-00



WGT5565_BB A HR—k/3—Y (Fl5E)

(5) avFTLyH—ii—y

[ 18005-AK013 ’ [ 18005-AK008 ’

0/?\ 0 |

( 14999-AK064 J .

( 14999-AK057 J

a—F No. EEREE "5

14999-AK057 | 1)arik—R $100 L=50 2Ty —aU Ly Ml
14999-AK064 | >)arik—R @50 L=70 ATy —7 IRy
18005-AK013 | 7R—R/\UF  #64 $100 A 2 1@
18005-AK008 | 7R—R/\UK #36 #0 A 2 {&

WGT4950_ BB A HR—k/A—Y (Fl5E)

(6) AT LwH—s8—Y(14001-AK068)

| 18005-AK012 | L 18005-AK008

7~
0?0'

‘ 14999-AK064 } .

[ 14999-AK056 ]

a—Fk No. [HERES) =
14999-AK056 | >\)arik—R @75 L=55 2Ty —a Ly Ml
14999-AK064 | > \)arik—R @50 L=70 ATy —7 IRyl
18005-AK012 | 7h—R/\UK #56 @158 2@
18005-AK008 | 7R—R/\U K #36 60 A 2 {&

— 9 —

GT TURBINE SERIES
E04211-K00080-00



(7) a2 FLyH—s5—Y(14001-AKO71)

( 18005-AK013 ’

[ 14999-AK057 ’

!

[ 18005-AK008 ]

a—F No.

7 i

%

14999-AK057

D)avik—X ¢100 L=50

avTLy—a Lyl

14999-AK064

D)avik—X ¢60 L=70

avTLyH—7 oLy ME

18005-AK013

HR—RINUR #64

@100 FA. 2 &

18005-AK008

HR—R/NUK #36

@50 A 2@

- 10 -

GT TURBINE SERIES
E04211-K00080-00



5@

A&t TyvF-4—IX
T418-0192 B R E L EHALIL7181
https://www.hks—power.co.jp/



HE(S

GT TURBINE SERIES
PARTS LIST

This document describes the parts list, support parts for GT TURBINE SERIES,
and the tightening torque for the support part.
Please make sure the quantity and contents of the provided kit before installing the product.
Please store this document with the instruction manual after reading this document.

PRODUCT NAME | UNIVERSAL TURBINE

PURPOSE AUTOMOBILE PARTS
PART NUMBER 14001-AK065 GT5565_BB T25 A/R 0.75
14001-AK068  GT4950_BB T25 A/R 0.75
14001-AKO071  GT4950_BB RS T25 A/R 0.75
14001-AK072 GT6290_BB 4R T4 A/R 0.61
14001-AK073  GT6290_BB 4R T4 A/R 0.81

MANUAL NUMBER | E04211-K00080-00
TURBINE MODEL | GT6290_BB, GT5565_BB, GT4950_BB

REVISON OF MANUAL

Rev. Number Date Detail
3-3.01 2023/09 1st Edition

Published in September, 2023 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



@GT6290_BB (14001-AK072,14001-AK073)

( Parts list W
4 X ) )

Tightening torque N-m (kgf-m) Tightening torque N-m (kgf-m)
T=14.2~15.2 (1.5~1.6) T=7.8~8.8 (0.8~0.9)

No. | Part Name QTY | Description

@ SUPERCORE 1 GT6290 BB 4R HSG

@ TURBO HOUSING 1 A/R0.61 or A/R0.81

® | Vband 1 P/N:446397-0382  For turbo housing
@ | Gasket 1 For turbo inlet

® V band 1 P/N:®99.1  For turbo outlet

-Qil inlet fitting, oil outlet pipe not included. Please refer to page 14 of the parts list
and purchase separately.
-Water piping parts not included. Please refer to page 15 of the parts list and purchase separately.

o )

_‘]3_

GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT6290_BB (Sold separately)

(1) Qil inlet parts, Oil outlet parts

/—[ 14008-AK023 }—\ /—[ 14008-AK024, 14008-AK025 }—\

Tightening torque N-m (kgf-m)
T=19.6~29.4 (2.0~3.0)

e

14008-AK032

(17.4x12.2xt1.0)

(18x11xt1.0)

[ 14009-AK012 J

4

/

Il r"
.

Tightening torque N-m (kgf-m)
T=14.4~21.6 (1.5~2.2)

NG J

Part Number

Part Name

Description

14008-AK023

Oil Inlet Parts Kit

Banjo (¢12-AN4), Copper washer (17.4x12.2x11.0),
Copper washer (18x11xt1.0),
Banjo bolt (7/16-24 UNS orifice ¢1.0)

14008-AK032

Copper washer

(17.4x12.2xt1.0) 2pcs, (18x11xt1.0) 2 pcs

14008-AK024

Oil Outlet Parts Kit

(Outlet pipe outer diameter: ¢19, L=87 mm),
Hex socket head cap screw (M8xP1.25, L=20) 2pcs, Gasket

14008-AK025

Oil Outlet Parts Kit

(Outlet pipe outer diameter: 16, L=65 mm),
Hex socket head cap screw (M8xP1.25, L=20) 2pcs, Gasket

14009-AK012

Oil Outlet Gasket

2 pcs, (Mounting hole pitch: 38 mm, Hole size:M8)

[ 14008-AK022, 14008-AK028 J

dp

Part Number

Part Name

Description

14008-AK022

Oil Outlet Flange

(Compatible pipe outer diameter: @19, Material: Steel,
Mounting hole pitch: 38 mm,)

14008-AK028

Qil Outlet Flange

(Compatible pipe outer diameter: @16, Material: Steel,

Mounting hole pitch: 38 mm,)

_14_
GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT6290_BB (Sold separately)

(2) Water piping parts

/—( 14999-AK053 }

e i 14999-AK081, 14999-AK082 }—\

\
;
Tightening torque N-m (kgf-m)
T=26~40 (2.7~4.1)
i
4
® Tightening torque N-m (kgf-m)
T=26~40 (2.7~4.1) A 0 O
N AN s )
Part Number | Part Name Description
) Nipple (M14 x P1.5-910) 2pcs, Hose band 2 pcs,
14999-AK053 | Water Line Set type-D
Copper washer 2 pcs, Hose (910, L=1000)

14999-AK081 | Water Line Set type-E

Banjo (¢14 — ¢8) 2 pcs,
Hose band 2 pcs,
Banjo bolt (M14 x P1.5)

Copper washer 4 pcs,
Hose (98, L=1000),
2 pcs

14999-AK082 | Water Line Set type-F

Banjo (914 — ¢10)
Hose band 2 pcs,
Banjo bolt (M14 x P1.5) 2 pcs

2 pcs, Copper washer
Hose (910, L=1000),

4 pcs,

- 15 -

GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT6290_BB (Sold separately)

(3) Turbo inlet parts

’ ..$TQ'KAX‘\
mmmwm \ 0
‘ 1409-RA011 JL g
| 1499-RA093
o .
| 14999-AK092 > RS
Part Number Part Name Description
1409-RA011 Turbo flange gasket For TO4 flange
1499-RA093 TURBO INLET FLANGE TO4 flange, 2 port
Stud bolt (M10xP1.25, 12-8-17) 4 pcs
14999-AK092 Stud & Nut Set M10 L=37
Self-lock nut (M10xP1.25) 4 pcs

(4) Turbo outlet parts

—

[ 1499-RA068

[ 14999-AK047 —— "\
Part Number | Part Name Description
1499-RA068 | G coupling ©99.1
(Compatible pipe outer diameter: ¢74.7,
14999-AK047 | TURBO OUTLET FLANGE
Material: SCS13)

(5) Compressor parts

[ 18005-AK011 [ 18005-AK011 ]

om0t

( 90400 -104100 or 1803-SA030 J ! .

18005-AK013

14999-AK057

Part Number | Part Name Description
14999-AK057 | Silicone hose ¢100 L=50 For compressor inlet
90400-104100 | Silicone hose @70 L=55 For compressor outlet
1803-SA030 | Silicone hose @70 L=70 For compressor outlet
18005-AK013 | Hose band #64 2 pcs. For 9100
18005-AK011 | Hose band #48 2 pcs. For @70

_‘]6_

GT TURBINE SERIES
E04211-K00080-00



@GT5565 BB (14001-AK065)
@GT4950 BB (14001-AK068, 14001-AK071)

e [ Parts list } \

Tightening torque N-m (kgf-m)
T=14.2~15.2 (1.5~1.6)

No. | Part Name QTY | Description

@ | SUPERCORE 1 | GT5565_BB, GT4950 BB

@ TURBO HOUSING 1 T25 A/R0.75

©) V band 1 P/N:446397-0382 For turbo housing
@ | Gasket 1 For turbo inlet

® | Gasket 1 For turbo outlet

+Oil inlet fitting, oil outlet pipe not included. Please refer to page 18 of the parts list
and purchase separately.
-Water piping parts not included. Please refer to page 19 of the parts list and purchase separately.

\_ /

-17 -

GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT5565_ BB and GT4950_ BB(Sold separately)

(1) Qil inlet parts, Oil outlet parts

/—[ 14008-AK023 }—\ /—[ 14008-AK024, 14008-AK025 }—\

Tightening torque N-m (kgf-m)
T=19.6~29.4 (2.0~3.0)

e

K

ﬁ 14008-AK032

-

(17.4x12.2xt1.0)
(18x11xt1.0)

[ 14009-AK012 J

4
I 4

Tightening torque N-m (kgf-m)
T=14.4~21.6 (1.5~2.2)

\2 o\ /
Part Number | Part Name Description
Banjo (¢12-AN4), Copper washer (17.4x12.2x11.0),
14008-AK023 | Oil Inlet Parts Kit Copper washer (18x11xt1.0),
Banjo bolt (7/16-24 UNS orifice ¢1.0)
14008-AK032 | Copper washer (17.4x12.2xt1.0) 2pcs, (18x11xt1.0) 2 pcs

(Outlet pipe outer diameter: ¢19, L=87 mm),
Hex socket head cap screw (M8xP1.25, L=20) 2pcs, Gasket

14008-AK024 | Oil Outlet Parts Kit

(Outlet pipe outer diameter: ¢16, L=65 mm),
Hex socket head cap screw (M8xP1.25, L=20) 2pcs, Gasket

14008-AK025 | Oil Outlet Parts Kit

14009-AK012 | Qil Outlet Gasket 2 pcs, (Mounting hole pitch: 38 mm, Hole size:M8)

[ 14008-AK022, 14008-AK028 ’

>p»

Part Number | Part Name Description

) (Compatible pipe outer diameter: @19, Material: Steel,
14008-AK022 | Oil Outlet Flange . )
Mounting hole pitch: 38 mm)

) (Compatible pipe outer diameter: @16, Material: Steel,
14008-AK028 | Qil Outlet Flange

Mounting hole pitch: 38 mm)

_18_
GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT5565_ BB and GT4950_ BB(Sold separately)

(2) Water piping parts

/—[ 14999-AK053 ]'

(e e |
~N 14999-AK081, 14999-AK082

i
Tightening torque N-m (kgf-m)
T=26~40 (2.7~4.1)
L
d.
D Tightening torque N-m (kgf-m) |
T=26~40 (2.7~4.1) A 0 O
- AN . %
Part Number | Part Name Description

14999-AK053

Water Line Set type-D

Nipple (M14 x P1.5-¢@10) 2 pcs, Hose band 2 pcs,
Copper washer 2 pcs, Hose (910, L=1000)

14999-AK081

Water Line Set type-E

Banjo (¢p14 — @8) 2 pcs, Copper washer 4 pcs,
Hose band 2 pcs, Hose (98, L=1000),

Banjo bolt (M14 x P1.5) 2 pcs

14999-AK082

Water Line Set type-F

Banjo (¢14 — ¢10) 2 pcs, Copper washer 4 pcs,
Hose band 2 pcs, Hose (910, L=1000),

Banjo bolt (M14 x P1.5) 2 pcs

-19 -

GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT5565_ BB and GT4950_ BB(Sold separately)

(3) Turbo inlet parts

[ 14999-AK093 W

‘ 1499-RA049 ]

AW

R

1409-RA032 ]

Part Number Part Name Description
1409-RA032 Turbo flange gasket For T25 flange
1499-RA049 TURBO INLET FLANGE T25 flange

14999-AK093

Stud & Nut Set M8 L=33

Stud bolt (M8xP1.25, 13-7-13) 4 pcs
Self-lock nut (M8xP1.25) 4 pcs

(4) Turbo outlet parts

[ 1499-RA097

| 14999-AK094
1409-RA035 ]
Part Number Part Name Description
1409-RA035 Front pipe gasket For GT30 flange, (¢70)
1499-RA097 Flange front pipe GT28-30 flange

14999-AK094

Stud & Nut Set M8 L=39

Stud bolt (M8xP1.25, 13-7-19) 4 pcs
Self-lock nut (M8xP1.25) 4 pcs

- 20 -

GT TURBINE SERIES
E04211-K00080-00



B Support parts for GT5565_ BB (Sold separately)

(5) Compressor parts

18005-AK013 ’

[ 14999-AK057 ]

[ ;OOS-AK(<8 ’
(@m0

‘ 14999-AK064 J

Part Number

Description

Remarks

14999-AK057

Silicone hose @100 L=50

For compressor inlet

14999-AK064

Silicone hose @50 L=70

For compressor outlet

18005-AK013

Hose band #64

2 pcs. For 9100

18005-AK008

Hose band #36

2 pcs. For ¢50

B Support parts for GT4950 BB(Sold separately)

(6) Compressor parts (14001-AK068)

18005-AK012

14999-AK056

18005-AK008 J

0 |

14999-AK064 ]

C
0
|

Part Number

Description

Remarks

14999-AK056

Silicone hose @75 L=55

For compressor inlet

14999-AK064

Silicone hose @50 L=70

For compressor outlet

18005-AK012

Hose band #56

2 pcs. For @75

18005-AK008

Hose band #36

2 pcs. For ¢50

— 21 -
GT TURBINE SERIES
E04211-K00080-00



(7) Compressor parts (14001-AK071)

Ol()

18005-AK013 ’

14999-AK057

[ 18005-AK008

Part Number

Description

Remarks

14999-AK057

Silicone hose @100 L=50

For compressor inlet

14999-AK064

Silicone hose @50 L=70

For compressor outlet

18005-AK013

Hose band #64

2 pcs. For @100

18005-AK008

Hose band #36

2 pcs. For ¢50

- 22 -

GT TURBINE SERIES
E04211-K00080-00



5@

HKS Co., Ltd.
7181 Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/



